
 

 

 

 
 

OPERATING AND CAPITAL BUDGET 

 

Fiscal Year 2023/24 

 July 1, 2023 – June 30, 2024 

 

 



 

 

 

 

 

 

 

 This page intentionally left blank  



 

 

 

  

Clark County Water Reclamation District 
A Component Unit of Clark County, Nevada 

 

 

OPERATING AND CAPITAL BUDGET 
 

 
 

 

 

CLARK COUNTY WATER RECLAMATION DISTRICT 

5857 East Flamingo Road Las Vegas, Nevada 89122  

(702) 434-6600 

www.cleanwaterteam.com 

 

 

 

 

FOR THE YEAR ENDED JUNE 30, 2024 

 

 

 

 

Prepared by the Financial Services Group Under the Supervision of 

Charles Ocansey, Deputy General Manager/CFO 

  



 

 

 

 
TABLE OF CONTENTS 

INTRODUCTION ....................................................................................................................................................................................... 5 
[...]
The Process Control Service Group, Compliance and Regulatory Affairs Team, is responsible for 

administration of the District’s Compliance efforts for Air Quality, Stormwater, and Restricted Waste, 

as well as assisting in the administration of NPDES Discharge Permits. The Team is also responsible 

for managing, and advising on, regulatory and legislative matters that might affect the District 

including researching effects of new regulations, researching regulatory implications of process 

changes, and representing the District by commenting on proposed regulation. The Team is 

responsible for reporting matters of non-compliance to various regulatory agencies, and completing 

the regulatory processes required to close out any corrective action investigations. The Team also 

assists in compliance of CIP projects related to assistance with permitting or other environmental 

issues. This team works with Operations, Maintenance, Collection Systems Services, Design 

Engineering, Construction Management, and Information Technology teams to provide support 

wherever the District may be concerned of regulatory implication, non-compliance, or other 

environmental matters. 

 

 

Accomplishments for fiscal year 2023 

 

• Completed the Mixing Zone Study for LWRC including collaborating with the SNWA. 

• Researched and advised on the regulatory implications of composting biosolids at a local 

Landfill. 

• Completed and implemented new streamlined procedures for preparing monthly flow reports. 

• Obtained De Minimis Permit coverage for two active CIP projects.  

 

 

Goals for fiscal year 2024 

• Coordinate consistent meetings of the Hach WIMs user group and utilize the group to continue 

WIMs improvements.  

• Pursue opportunities to expand the contributions of the compliance department. Examples 

include finding ways to better assist in mechanical compliance. 

• Utilize the full experience of the new analyst to identify any improvement opportunities in his 

specific areas of expertise (Restricted waste and USTs) 

  



 

83 | P a g e  

 

NORTHERN OPERATIONS SERVICE GROUP 

 
 

This group operates the Desert Breeze Water Resource Center, the Indian Springs Wastewater 

Treatment Facility, the Blue Diamond Wastewater Treatment Ponds and the Moapa Valley 

Wastewater Treatment Facility. 

 

 

Desert Breeze Water Resource Center 

The Desert Breeze Water Resource Center, when in operation, provides reclaimed water to the Las 

Vegas Valley Water District for irrigation of five golf courses and one park.  Raw wastewater is 

diverted from a structure located in the Twain interceptor at the intersection of Twain and Durango 

Boulevard. Also, the District has entered into an agreement with the City of Las Vegas and diverted 

approximately 3 MGD from the Sahara interceptor delivering an approximate total influent flow to 

Desert Breeze of 4.9 MGD.  The plant is currently out of service. 

 

Accomplishments for fiscal year 2023  

• Continued with cleaning and preserving of the Desert Breeze equipment providing great 

potential and capability of providing reclaimed water if needed.  

• Continued to service DBWRC and equipment to keep the facility prepared to perform at 

optimum efficiency after extended plant and process downtimes if needed. 

• Maintained plant grounds and buildings. 

 

Goals for fiscal year 2024 

• Continue maintaining plant grounds and buildings.  

• Continue to remain in a constant state of readiness by maintaining the plant and equipment to 

keep the facility prepared to perform at optimum efficiency after extended plant and process 

downtimes are completed. 

• Formulate a plan along with Environmental Health and Safety to evaluate and improve safety 

hazards within the facility. 

  

FY 2022 FY 2023 FY 2024

Actual Estimated Budget $ Variance % Change

Salaries & Benefits 804,889$         880,235$         841,234$         (39,001)$          (4.43%)

Supplies & Services 478,140           304,853           427,800           122,947           40.33%

Total 1,283,029$      1,185,088$      1,269,034$      83,946$           7.08%

Northern Operations Service Group

FY 2023 - FY 2024



 

84 | P a g e  

 

 

Indian Springs Wastewater Treatment Facility 

The Indian Springs Wastewater Treatment Facility serves Indian Springs and Creech Air Force Base.  

The system consists of an activated sludge treatment plant and two collection system lift stations.   

 

Accomplishments for fiscal year 2023  

• Operated the wastewater treatment facilities to continually meet all discharge requirements 

presented in the permit. 

• Decanted remaining standing water from Facultative Basin #2 and implemented use of Eco-

Tube sludge bags for wasted sludge. 

• Lowered Monitor Wells #1 and #2 Total Nitrogen numbers consistently under 10 mg/l 

• Passed NDEP WWTF Inspection. 

• Received NACWA Gold Peak Performance Award. 

 

Goals for fiscal year 2024 

• Remove sludge from Facultative Basin #1. 

• Remove used MicroC chemical totes from grounds for Storm Water Pollution prevention. 

• Replace aeration membranes within both aeration basins for biological process. 

• Install redundant Utility Water Pump at Effluent Structure. 

• With assistance from Control Systems remove and replace 12 obsolete Rotork actuators on 

Aeration Basins. 

 

 

Blue Diamond Wastewater Treatment Ponds 

Blue Diamond Wastewater Treatment Ponds serve Blue Diamond.  The system consists of one 

wastewater treatment pond and two percolation basins to handle the wastewater generated in the 

community.  

 

Accomplishments for fiscal year 2023  

• Continued to operate the wastewater treatment facilities to continually meet or exceed all 

discharge requirements presented in the permit. 

• Cleaned and remove weeds and debris from R.I.B. A and B with assistance from Collection 

System Services. 

• Replaced worn aerators within the Treatment Pond. 

 

Goals for fiscal year 2024 

• Operate the wastewater treatment facilities to continually meet all discharge requirements 

presented in the permit.  

• Clean and remove weeds and debris from R.I.B. A and B. 

• Install a pumping system to apply EPA approved algaecide to assist with high algae 

concentrations within treatment pond that are impacting CBOD results and causing permit 

exceedance. 

 



 

85 | P a g e  

 

Moapa Valley Wastewater Treatment Facility 

The Moapa Valley Service Section is responsible for the collection and treatment of wastewater 

generated by the community in Moapa Valley (Overton and Logandale). The Moapa Valley 

Wastewater Treatment Plant is a 0.75 MGD advanced biological nutrient removal (BNR) treatment 

facility with three Rapid Infiltration Basins (RIBs).  This facility is primarily designed for nitrogen 

removal with the effluent being evaporated or percolated into groundwater via Rapid Infiltration 

Basins (RIBs).  
 

Accomplishments for fiscal year 2023 

• Continued to operate and maintain the wastewater treatment facilities to meet or exceed all 

discharge requirements. 

• Replaced and rehabbed drain pump station with new radar and float system for level control. 

• Installed conductivity meter in influent piping to improve monitoring of wastewater coming 

from Lift Station. 

• Clarifier had brushes installed on clarifier arm to ensure that algae growth is reduced on the 

weirs.  

• Received NACWA Gold Peak Performance Award 

 

Goals for fiscal year 2024 

• Rehab and upgrade potable water system to see pressure and level on SCADA. 

• Work with Engineering on plans for the new lift station and water line on Lewis Road. 

• Repair or replace asphalt in primary ponds A and B with assistance from construction 

management. 

• Replace potable water line that comes from water meter approximately a mile away with the 

assistance from construction management.  

• Place equipment in empty clarifier with the assistance from construction management. 

 

SOUTHERN OPERATIONS SERVICE GROUP 

 
 

The Southern Operations Service Section operates and maintains the collection and treatment facilities 

for Laughlin and Searchlight. 

 

Laughlin Water Resource Center 

The Laughlin Water Resource Center includes two sewer lift stations and an 8 million gallon per day 

(MGD) tertiary treatment plant that discharges directly to the Colorado River. The Laughlin Water 

Resource Center (LWRC) treated, on average, 1.94 MGD of raw wastewater over the last year. 

Stringent National Pollutant Discharge Elimination System (NPDES) permit requirements are placed 

FY 2022 FY 2023 FY 2024
Actual Estimated Budget $ Variance % Change

Salaries & Benefits 760,258$         914,554$         815,497$         (99,057)$          (10.83%)

Supplies & Services 842,376           951,839           1,207,200        255,361           26.83%

Total 1,602,635$      1,866,393$      2,022,697$      156,304$         8.37%

Southern Operations Service Group

FY 2023 - FY 2024



 

86 | P a g e  

 

on the LWRC to protect water quality in the Colorado River. To meet this responsibility, the group 

operates multiple preliminary processes such as screening, grit removal, and flow equalization. 

Secondary processes consist of activated sludge with biological nutrient removal (BNR) of ammonia, 

nitrogen, and phosphorus. Tertiary treatment includes chemical addition for additional removal of 

phosphorus, dual media filtration, disinfection with sodium hypochlorite, and dichlorination with 

sodium bisulfite before discharging to the Colorado River. 

 

Accomplishments for fiscal year 2023 

• Operated the wastewater treatment facilities to continually meet or exceed all discharge 

requirements presented in the permit. 

• Continued key relationships with the Laughlin Town Managers office, members of the 

Laughlin and Searchlight Town Advisory Boards, Members of the Clean Colorado River 

Sustainability Coalition, and Las Vegas Valley Dischargers. 

• Received NACWA Platinum Award. 

• Successfully passed NDEP WWTF Inspection 

 

Goals for fiscal year 2024 

• Operate the wastewater treatment facilities to continually meet or exceed all discharge 

requirements presented in the permit. 

• Meet treatment requirements to be eligible for NACWA Platinum Award. 

• Receive a new permit for Air Quality and ensure proper reporting and operation of all related 

equipment. 

• Optimize treatment processes to further increase plant efficiency. 
 

 

Searchlight Wastewater Treatment Ponds 

The Southern Operations Service Section also operates and maintains the treatment facility in 

Searchlight, which consists of lift station facilities, two primary treatment ponds, two secondary 

treatment ponds and one percolation pond. 

 

Accomplishments for fiscal year 2023 

• Continued to adjust treatment strategies ahead of seasonal impacts. 

• Maintained high level of housekeeping in and around the ponds. 

• Coordinated with Clark County Public Works Vector Control to apply pre-emergent herbicide 

to control vegetation regrowth. 

• Emptied and remove accumulated sludge from pond #4. 

 

Goals for fiscal year 2024 

• Empty and remove accumulated sludge from pond #1. 

• Continue to meet all permit requirements. 

 

  



 

87 | P a g e  

 

QUALITY LABORATORY SERVICE GROUP 

 
 

The District’s Quality Laboratory Service Group provides a wide range of analytical testing services 

that support the District’s wastewater treatment facilities.  The laboratory is certified by the Nevada 

Division of Environmental Protection (NDEP), Laboratory Program and includes sections for 

Microbiology, General Wet Chemistry, and Metals analyses.  The laboratory facility, located at the 

Flamingo Water Resource Center (FWRC) on the East campus, is approximately 13,650 square feet 

and has 24 employees.  It is opened for business seven (7) days per week and has equipment and 

instrumentation that satisfy the daily analytical needs of the treatment facilities. Samples analyzed by 

the laboratory are tracked and stored in the District’s Laboratory Information Management System 

(LIMS). 
 

In addition to the services, we provide to FWRC, the laboratory is responsible for providing analytical 

support to the Service Areas such as Laughlin, Moapa Valley, Indian Springs, Searchlight, Blue 

Diamond, for monthly and quarterly permit reporting. 

 

The laboratory supports the District’s participation in the inter-local agreement involving the City of 

Las Vegas (CLV) and the City of Henderson (COH) that addresses responsibilities for Water Quality 

Survey that monitors discharged effluent into Lake Mead via the Las Vegas Wash. The three entities 

cooperate in the Las Vegas Wash and Lake Mead Water Quality Survey (WQS), and as part of this 

effort, the District laboratory analyzes permit required samples that are collected by CLV personnel. 

 

Accomplishments for fiscal year 2023 

Metrics/Efficiency 

• Ensured Laboratory compliance, data accuracy, and integrity. 

• Preparing for upcoming 2024 NDEP Audit with continued oversight to ensure success.  

• 100% success on Performance Testing Samples 

• Samples received: 13,238; Tests completed:   113,699 

•  Maintained Avg analytical TAT:  4 days; 94 % on-time analytical delivery: Improved on-time report 

delivery to 95% 

Procedures/Lab equipment 

• Progressed on reviewing and implementing policies to reflect EPA 2023 Method Update 

Rules. 

• Procured and installed 2023 CEP Lab equipment purchases (2 purchases ManTech and YSI) 

• Progress with SOP updates 

• Success following Process Maps  

 

FY 2022 FY 2023 FY 2024

Actual Estimated Budget $ Variance % Change

Salaries & Benefits 2,326,063$      2,449,683$      2,667,555$      217,872$         8.89%

Supplies & Services 1,108,741        1,213,279        1,800,750        587,471           48.42%

Total 3,434,804$      3,662,961$      4,468,305$      805,344$         21.99%

FY 2023 - FY 2024

Quality Laboratory 



 

88 | P a g e  

 

Customer Service 

• Completed   2023 Priority Pollutants Sampling Events and special sampling without issues. 

• Using methods 537 modified to review PFAS content across treatment facilities as well as 

review and preparing for wastewater method 1633. 

 

LIMS and Automation 

• Upgraded LIMS to version 13.4.  

• Continued improvement with Micro ELN (BTLIMS) application to include Media Check & 

QC check processes. 

• Adding non automated test to BTLIMS application such as TDS, TSS and other non-automated 

spectrophotometric tests 

• Introducing LIMS field capture modules for sample collection 

 

People / Training / Safety 

• Completed Ethic and Data Integrity Trainings 

• Addressed Safety Training online. 

• Supporting 2 Part-time positions and 1 UNLV intern., 

• Reviewing Laboratory positions 

• Weekly team meetings 

 

Industry Contributions 

• Serve as Standard Methods Part 2000 Coordinator and contribute to the Standard Method Joint 

Task force by collaborating on the update and review of methods. 

• TNI Ambassador for the Institute Advocacy Committee; reviewing certification procedures. 

• Serve as Member on ASTM D19 committee. 

• Continued participation with WEF Lab Practice Committee 

 

Goals for fiscal year 2024 

• Continue improving laboratory automated programs. 

• Ensure Laboratory compliance, data accuracy, and integrity. 

• Continue validating and Finetuning on for Free and total cyanide to meet water Quality 

standard. 

• Continue collaboration with local and national organizations. 

• Maintain LIMS to current version.  

• Complete validation of BTLIMS for coliforms and other tests 

• Finalize database for TOrC. 

• Working with IT staff to Finalize New TACT+ to manage Chemists certification. 

• Complete job description for vacant PCN 

• Continue Staff development sessions. 

• Ensuring proper training for chemist to support treatment plant activities. 

  



 

89 | P a g e  

 

MAINTENANCE GROUP 

 
 
